




 

Local Self Government Department 

Government of Rajasthan 

 

 

BIDDING DOCUMENT 

 

 

 

Name of Work: Rate Contract forDesign, Supply, Construction, Testing, Trial 

run and commissioning of 5 KLD,10 KLD,15 KLD,20 KLD,25 KLD and 35 KLD 

FSTPs towards Faecal Sludge& Septage Management (FSSM) with 10 years 

operation and maintenance including supply, testing of vehicle mounted 

suction machine for faecal sludge desludging 

 

 

 

Under Open Competitive Bidding 

 

 

 

 

 



TABLE OF CONTENTS 

SECTION I: Instruction to Bidders ................................................................................................................. 7 

1 General ................................................................................................................................ 7 
[...]
the same, including preventive or remedial actions which should be taken. 

iii. lessons learned from the monitoring and management of the Project and, 

based on such lessons, the necessary adjustments that can be made in the 

implementation of the Project in order to improve Project outcomes and 

completion on time. 

9 RIGHT OF AUTHORITY TO MONITOR 

1. The DLB/ULB shall be entitled to inspect, check, test and monitor the Project and the 

Facilities during the construction period and the Operating Period. The purpose of 

such monitoring shall be to determine whether the Facilities are being designed, 

constructed, tested, commissioned, operated and maintained in accordance with the 

terms of this Agreement. 

2. The Contractor shall allow the DLB/ULB or its duly authorized representatives to 

conduct such inspection and monitoring during normal business hours upon 

reasonable prior written notice to the Contractor. The monitoring and review shall be 

conducted in the presence of a duly designated representative of the Contractor. 

3. However, the Authority may also authorize the Independent Consultant/ 3rd party to 

do random, unscheduled inspection and monitoring of the quality of treated effluent 

and bio-solids. 

4. The contractor shall use all reasonable efforts to minimize any disruption to the 

delivery of the Services during a Service inspection. 

5. The Contractor shall ensure that the DLB/ULB or its agent or representative is given 

sufficient access to any part of the Facilities to carry out a Service inspection. For this 

purpose, the Contractor shall: 

a. provide assistance and make available equipment or materials as may be 

reasonably required. 

b. not make any part of the Facilities inaccessible; and 

c. promptly correct any deficiency identified by the Authority or its agent during 

such Service inspection. 

10 RAW SEPTAGE SOURCE AND QUALITY 

1. The Septage Treatment Plant is basically intended to accept raw septage only from 

septic tanks/community toilets/Public toilets/pits receiving wastes from domestic 

sources. Other sources such as commercial, industrial, hospital sources, etc. can 

only be accepted if they have CPCB-approved on- site primary treatment facilities 

prior to septage collection. 

10.1 Raw Septage Quality 
1. Aside from sewage, Raw Septage contains silts, grits, plastics, rags, hair, grease, 

scum, and “uncommon” material such as cans, sanitary napkins and dead animals. 

Septage is highly malodorous due to its low reduction-oxidation (i.e., anaerobic 

conditions) coupled with the presence of methane, sulphur compounds (hydrogen 

sulphide) and volatile fatty acids. 

10.2 Characteristics of Septage 
1. The factors which influence the characteristics of septage are the design of the OSS 

(On Site Sanitation), food habits of users, the performance of septic tanks, tank- 

emptying technology and pattern, the intrusion of groundwater, temperature, 



SECTION V: EMPLOYER‟S REQUIREMENT 

76 
 

admixtures to septage like grease, kitchen, or solid waste, and the storage duration, 

which can last from months to years. These characteristics have practical 

implications for treatment. For example, septage which is still rich in organic matter 

and has not undergone significant degradation is difficult to dewater. Conversely, 

septage that has undergone significant anaerobic degradation such as from septic 

tanks or anaerobic baffled reactors (ABRs) - in other words, which is stabilized - is 

more easily dewatered. All these factors influence the characteristics of faecal 

sludge. Septage is a very variable material. Consequently, management systems 

need to be designed on a case-by-case basis. The Table given below compares 

characteristics of septage from onsite sanitation facilities and wastewater 

sludge.Inflow Faecal Sludge Characteristics- FSTP shall be capable to handle the 

physical and chemical characteristics of Septage are summarized in the Table below 

(CPHEEO Manual-2013, Table-9.5) 

Table 1: Raw Septage Characteristics 

Source 

Type-A Type-B 

Public Toilet or Bucket 

latrine sludge 
Septage 

Characteristics 

Highly concentrated, 

mostly fresh FS; stored 

for days or weeks only 

FS of low concentration; 

usually stored for several 

years; more stabilized than 

Type “A” 

COD (mg/l) 20,000 to 50,000 <15,000 

COD/BOD 5:1 to 10:1 5:1 to 10:1 

NH4-N (mg/l) 2,000 to 5,000 < 1000 

TS (%) >3.5% < 3% 

SS (mg/l) >30,000 7,000 

Helminth Eggs 20,000 60,000 4,000 

 

11 TREATMENT KEY PERFORMANCE INDICATORS 

The contractor shall ensure that the FSTP facilities to convey, accept and treat the Feacal 

Sludge and Septage up to its Design Capacity except during Force Majeure during the 

period of operation and maintenance period of 10 years. The FSTP shall comply with 95% of 

every month for the Design outlet parameter. The contractor shall guarantee for following 

discharge characteristics. 

i. For treatment Effluent– Following are the characteristics for treated effluent: 

Table 2:Treated Effluent Characteristics 

Parameters Values 

pH 6.5-9 

Temperature (oC) 25 -35 

BOD at 5 days (mg/L) <10 

COD (mg/L) <50 

Total suspended solids (mg/L) <10 

Fecal coliform per 100 mL <100 



SECTION V: EMPLOYER‟S REQUIREMENT 

77 
 

Total Nitrogen (mg/L) < 10 

 

ii. For Bio solid/Sludge: Biosolids are dried sludge from mechanical drying system 

and are stored for a period of 3 months for further re-use. Biosolids can be used as a 

soil conditioner for farming as they are a rich source of Nitrogen, carbon and 

phosphorous. Following are characteristics of treated bio-solids. 

Table 3: Treated Bio-solids/sludge Typical Characteristics 

Parameters Characteristics 

pH 6.5-9 

Moisture 9% 

Organic carbon 10 – 25 

Organic Nitrogen 2-5% 

Phosphorous 0.2 – 1 

Bulk Density(Specific 

gravity) 

0.65– 0.9 

 
Dewatered septage to be used as a fertilizer it should satisfy the following criteria of 

Class A Bio-solids of US EPA (CEPT, 2015). 

1. Faecal coliform density < 1000 MPN/g total dry solids 

2. Salmonella sp. Density < 3 MPN/ 4 g of total dry solids 

3. Helminth egg concentration of < 1/g total solids (WHO, 2006) 

4. E coli of 1000/g total solids (WHO, 2006). 

iii. For Bio char: Biocharis pyrolyzed sludge available from the pyrolysis unit. Biochar 

can be used as a soil conditioner for farming.Following are characteristics of biochar. 

Table 4: Treated Bio-solids/sludge Typical Characteristics 

Parameters Characteristics 

pH 5.5-9 

Moisture <10% 

Carbon >25% 

Faecal coliform density 0 

Salmonella sp. Density 0 

Helminth egg 

concentration 

0 

E coli 1000/g total solids 

 

12 RE-USE OF END PRODUCTS 

Reuse of all end products from the plant is in the scope of contractor. 

12.1 Biochar/ Bio solids 
1. Biochar can be used as the soil conditioner for better water retention, nutrient 

retention and improving the micro flora of the soil. 

2. In case there is availability of uncharred biosludge it can be used for lawns and for 

growing deep-rooted cash crops and fodder grasses where direct contact with the 

edible part is minimum. It can also be used as manure/soil conditioners. 



SECTION V: EMPLOYER‟S REQUIREMENT 

78 
 

 

12.2 Treated Effluent 
Water from liquid treatment modules is stored in a collection tank from where it can be 

reused for watering of vegetation within FSTP premises or irrigating plantations in nearby 

farmlands or can be discharged into a nearby drain. 

13 PROPOSED PROCESS 

13.1 Process Flow 

The philosophy for design approach is as follows: 

1. The FSTP must be able to perform to its peak design capacity at all times of the year 

2. The operations of the system must be simple. 

The process flow of the proposed system is given in Figure below. 

 

Figure 1 Process flow of proposed system 

13.2 Process Description 
1. Septage Collection: The septage collected from the town in desludging vehicles will 

be transported to the faecal sludge treatment plant. The septage can be collected on 

demand or scheduled desludging process. The concessioner shall maintain a call 

centre and app for booking desludging vehicles and managing any grievance 

redressal. 

2. Weighing of Septage: Desludging vehicles will be weighed in the weighbridge. 

Gross weight and tare weight of the vehicle will be measured before and after 

unloading respectively. The weight of the septage received will be recorded. Each 

vehicle will have RFID tag for monitoring. An online data management system will be 

developed by concessioner to get the volume of faecal sludge collection. 

3. Septage receiving unit: Septage will be unloaded into the receiving unit. This 



SECTION V: EMPLOYER‟S REQUIREMENT 

79 
 

contains automated fine Bar screen which will separate unwanted floatable and trash 

in septage. Rejects collected will be transported to a trolley using a conveyor belt. 

Septage after screening flows into the Stabilization/Holding tank. 

4. Stabilization/Holding Tank: Septage will be stored in stabilization/holding tank prior 

to the treatment. Septage will be homogenized using agitators and pumped to the 

dewatering equipment using sludge pump. 

5. Septage Dewatering: Polymer will be prepared in the polymer dosing system and 

measured quantity of polymer will be dosed to flocculate septage. Flocculated 

septage is then passed through a mechanical dewatering equipment. The dewatered 

solids will have not less than 80% moisture, solids will be transported to the dryer 

and the dewatered liquids will be taken to wastewater treatment plant. 

6. Sludge dryer: Sludge will be transferred to heat pump-based sludge drier which 

operates at 60-75℃ and moisture is removed by evaporation. Dewatered sludge 

cakes from the dewatering unit are transferred to the dryer. The drier is designed to 

accept sludge with 80% moisture and dries it to bring down the moisture level to less 

than 30%. Dried solids are formed into chips/strips at the inlet of the dryer. Dried 

sludge can be bagged and stored in the sludge storage area or they can be further 

processed in the pyrolyzer to produce biochar. The treated solids shall meet US-EPA 

Class A standards. 

7. Pyrolyzer: Dried sludge from the dryer is transferred to the pyrolyzer. Pyrolysis of 

sludge is achieved under controlled oxygen.  This is done to retain the carbon in the 

biochar. The flue gases generated in the process are passed through heat exchanger 

and the thermal energy is reused for any thermal disinfection application. 

8. Filtrate from dewatering unit will be sent to filtrate tank. Here it will be stored for 12 

hrs and will be sent to Wastewater Treatment Plant. The filtrate is treated in MBBR 

and then transferred to pressure sand and activated carbon filter and then disinfected 

using UV treatment and stored in treated water tank. The treated water shall meet 

the PCB standards. 

9. Reuse: Treated water, biochar, and bio sludge will be reused. 

 

B. Project Setup Requirements 

14 PROJECT COMPONENTS 

The Components and Specifications of the FSTP are given in Tables below. 

Table 5:Components and Specifications of 5 KLD and 10 KLD FSTPs 

Sr No Component Specifications 

A Civil   

1 
Plant Building + 
Excellence Room 

The plant building has been conceptualized to hold all 
the equipment‟s and operations of the FSTP.This 
would improve the aesthetics, reduce environmental 
and other concerns. 
The plant building consists of the closed shed, canopy 
area, and the structures inside the shed such as 
Mezzanine floor for dewatering, excellence room, 
office and store. The plant building will be used to 
house the equipment like dewatering machine, dryer, 
pyrolyzer, DG set, electrical panel, including lighting, 
electrical plumbing & instrumentation, storage for 
biochar & dry sludge and if required weigh bridge 
panel. The details of the construction required are 



SECTION V: EMPLOYER‟S REQUIREMENT 

80 
 

given below. 
 
a) Plant shed and canopy area –                           
Area- Plant Building 350.00 Sqm + Canopy 78.75 
Sqm.  
 
1.The closed shed is constructed using steel columns 
with roofing system of PEB/conventional truss with 
galvalume roofing sheets. The minimum ridge height 
shall not be less than 6.0m.The sides are covered 
with brick/block wall up to a height of 3.0m from 
ground level and above with galvalume/PPGI 
sheets.Minimum of 4 turboventilator and 6 skylight 
shall be provided. Adequate no of downtake pipe shall 
be provided. There will be 2 openings to the shed with 
rolling shutter of dimension 3.0m X 4.0m &2.4m X 
3.0m.Adequate UPVC/aluminium windows shall be 
provide on the brick wall of typical 1.50m X 1.0m. The 
walls shall be plaster on both sides with interior 
/exterior emulsion of colour as per employer 
choice.The flooring of the plant shed shall be as per 
site condition but subject to a minimum of Murrum 
125mm thick, lean concrete 100mm thick & Un-
reinforced dowel jointed plain cement concrete-M30 
grade 125mm thick. The column foundation shall be 
as per site condition subject to minimum RCC isolated 
footings at depth 1.50m of size1.05m X 1.05m X 
0.45m, suitable sized RCC pedestal and RCC tie 
beams of minimum 300mm width and 450mm height  
connecting the pedestal. 
2.Thecanopy area shall be extension to the plant 
shed.The roof shall be cantilevered from closed 
shed.The flooring shall be as per site condition but 
subject to a minimum of lean cement concrete 100mm 
thick & Un-reinforced dowel jointed plain cement 
concrete-M30 grade 125mm thick.The are no side 
walls to the canopy area.  
3. Dewatering mezzanine floor shall be placed at a 
height of 3.0m to ensure that the dewatered sludge 
would fall down and can be collected easily for drying. 
The filtrate will go by gravity to the MBBR. The 
mezzanine floor shall be minimum of 5.0m X 5.0 and 
shall have a minimum 2.40m clear to the roof. The 
mezzanine shall be designed to take care of machine 
load and other live loads. The mezzanine shall be of 
steel columns and suitable platform with MS 
staircase. MS railing of 1.0m height detachable type 
all round the mezzanine floor with provision for 
unloading the dewatering machine if required. 
4. Excellence room shall be located within the plant 
building of minimum size 25.0 Sqm. It shall be 
brick/aluminium partition with adequate natural & 
artificial lighting with false roofing. The excellence 
room shall have minimum facilities of AC, projector 
with screen, sound system, mic, seating arrangement 



SECTION V: EMPLOYER‟S REQUIREMENT 

81 
 

such as tables, chairs etc.,        
5. Office, spares & storage shall be located within the 
plant building of minimum size 12.0 Sqm each. It shall 
be brick/aluminium partition with adequate natural & 
artificial lighting with false roofing. The office shall 
have facilities of seating arrangement such as tables, 
chairs minimum 5 nos etc. The spares & stores shall 
have racks to store tools, spares & other materials 
etc., 
 

2 Weigh Bridge 

To monitor the daily quantum of septage arriving site. 
The weighbridge shall be of 9.0mx3.0 platform , 50 
tones capacity with 6 load cells,pitless typeincludes 
civil works including ramp,electrical & 
electromechanical works.                                                                              
 

3 Road with Drain 

Road with kerb is provided for the movement of 
vehicles.  
Drain is provided to collect the surface runoff and 
discharge to rain water harvesting pits or outside the 
plant. Suitable connection between road kerb and the 
drain shall be provided to avoid water stagnation on 
the road. The road shall provide access to all areas 
,give adequate turning radius for the desludging 
vehicles and shall be designed as per site condition 
but subject to a minimum of lean cement concrete 
100mm thick &  Un-reinforced dowel jointed plain 
cement concrete-M30 grade 125mm thick with kerb 